MF5620CLQ

NO. |DESCRIPTION NO, DESCRIPTION

1 SUPPORTED FLANGE 28 | ERING

2 |FELT SEAL 29 | BEARING 625

3 |OUTPUT SPINDLE PIN 30 | MIDDLE COVER

4 |OUTPUT SPINDLE 31 | BEARING 608

5 |SEALRING 32 | BEARING 6000

6 |CIRCLIP 33 | CIRCLIP

7 |WAVE WASHER 34 | SCREW M4*10

8 |BEARING 6001 35 | MOTOR CONNECTOR
9  |BEARING 6001 FOR TD9511-3 36 | LED ASSY

10 |SHIFTING FORK 37 | LEFT HOUSING

11 |REDUCER LEFT BRACKET 38 | DRIVER SHAFT

12 |REDUCER 39 | MOTOR

13 |SCREW M4*10 40 | MOTOR BRACKET

14 |SPRING 41 | INDUCTANCE

15 |SEALRING 42 | PCB ASSY

16 |TIGHTENING BOLT 43 | SCREW ST3*10

17 |COVER GASKET 44 | SWITCH SURPORT

18 |CAM 45 | SWITCH

19 |TRIGGER 46 | SWITCH LEVER

20 |SPRING PIN M4*16 48 | SCREW ST4*10

21 |SCREW M3*6 49 | BRACKET

22 |TRIGGER PAD 50 | RUBBER CUSHIONING1
23 |BUCKLE 51 | RUBBER CUSHIONING2
24 |TD8501T-1 PIN 501| SCRAPER

25 |STEEL BUSHING 502| SAW

26 |SCREW M3*6 503| BASE SANDER

27 |REDUCER RIGHT BRACKET 504| SANDER PAPER
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